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Report No. 74386/57776
Kiwa CMT Testing I(iwfé!

1. Samples

1.1. The samples were delivered by the client to Kiwa CMT Testing on 13/06/2018

K2 Gridline 2 Concrete core sample (see attached core logs)
DD1-2 Concrete core sample (see attached core logs)
KW2 Gridline2 Concrete core sample (see attached core logs)
Column Gridline 1 Concrete core sample (see attached core logs)
DD-EEZ2 Grid 2 Concrete core sample (see attached core logs)
Grid 2 22-3 Concrete core sample (see attached core logs)
Gridline P2 Concrete core sample (see attached core logs)
R1-2 Concrete core sample (see attached core logs)
X1-2 Concrete core sample (see attached core logs)
D3 Concrete core sample (see attached core logs)

2. Analysis:

2.1. The sample(s) were submitted for the following analysis

All samples 1) Compressive strength
2) Close up photographs of crushed cores failure mode,
including split faces before crushing
3) Cement content

2.2. The below are the testing methods use in the analysis

Compressive strength BSEN12504-1:2009 Yes
Cement content BS 1881 : Part 124 : 2015 Yes
2.3

The test method used for the lime (CaO) determinations deviates from BS 1881 : Part 124 :
2015 only in terms of the indicator used.

Core DD1-2 could not be tested for compressive strength as this core consisted of three layers
35mm, 20mm and 65mm thick. Mone of these layers are large enough to be tested.
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3. Results:

3.1. Detailed chemical results for the analysis can be found in Appendix 1, of this report
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Appendix 1:

Certificates of Chemical Analysis
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DETAILED ANALYTICAL RESULTS - CONCRETE

Cement Content in accordance with BS 1881 : Part 124 : 2015

Client AECOM Joh No. 57776
Contact Mark Evans Site Sutton on Sea
Order Ref B0578623.1.2 Date Received 13/06/2018
Sample Description Concrete Cores Date Analysed 19 - 20/06/2018
Test Methods BS 1881 : Part 124 : 2015 Date Reported 22/06/2018
K2 Kw2 Column M Gridline DD-
Analyte: Units: Gridline 2 DD1-2 Gridline 2 Gridline 1 EE2
Lime Ca0O % 12.78 13.46 12.95 13.39 12.66
Silica Si0; % 5.07 4.54 4.76 4.80 4.70
Insoluble Residue % 70.37 66.47 67.99 69.93 66.19
Loss on Ignition %o 7.61 11.36 10.11 7.38 8.60
Cement Content % 19.80 20.90 201 20.8 19.6
(Based on) Lime Lime Lime Lime Lime
Kg/m? 451 477 458 474 447

(+/- 25 Kg/m?)

Assumptions made in calculating the above figures:

1) The cement is a basic Portland containing 64.5% CaO and 20.2% soluble silica.
2) There was no significant contribution to the lime or silica from the aggregate.
3) The oven dry density of the concrete is 2280 Kg/m,.

D&2
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Kiwa CMT Testing

DETAILED ANALYTICAL RESULTS - CONCRETE

Cement Content in accordance with BS 1881 : Part 124 : 2015

Report No. 74386/57776

kiwa

Client AECOM Joh No. 57776
Contact Mark Evans Site Sutton on Sea
Order Ref 60578623.1.2 Date Received 13/06/2018
Sample Description Concrete Cores Date Analysed 19 - 20/06/2018
Test Methods BS 1881 : Part 124 : 2015 Date Reported 22/06/2018
Gridline P2 Gridline 2 Gridline Gridline
Analyte: Units: Gridline 2 GLZ2-3 R1-2 X1-2 Gridline D3
Lime CaQ % 13.66 16.34 15.94 13.42 10.76
Silica Si0, %a 565 5.50 5.60 4.58 4.96
Insoluble Residue % 62.08 57.69 63.42 68.98 74.49
Loss on Ignition % 11.55 12.35 9.43 8.98 5.63
Cement Content %a 21.2 25.3 247 208 16.7
(Based on) Lime Lime Lime Lime Lime
Kg/m?* 483 57T 563 474 381

(+/- 25 Kg/m?)

Assumptions made in calculating the above figures:

1) The cement is a basic Portland containing 64.5% CaO and 20.2% soluble silica.
2) There was no significant contribution to the lime or silica from the aggregate.
3) The oven dry density of the concrete is 2280 Kg/m,.

Signed : Approved :

B Fairweather 4 M Earham
Environmental Technician Chief Chemist

D“ZQ
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Appendix 2:

Certificates of Compressive Strength
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Kiwa CMT

Client: AECOM

Royal Court
Basil Close
Chesterfield
Derbyshire
541 7SL
Laboratory Ref. No.
Client Reference
Orientation
Site Curing Condition
Max. nom. size of agg.

Date Drilled

Visual inspection
including abnormalities

Condition Of Storage

Date Cast
Date Tested
Moisture condition at test

Lab. Water Curing (Days)

57776.01

GL K2 Grid Line 2

Horizontal
Average
14mm

23.05.18

2 pieces

Water

N/K
20.06.18
55D

B

CORE TEST REPORT
Date: 20.06.18

Site: Sutton on Sea

Max Length Received {(mm)
Min Length Received (mm)
Diameter (mm)

Saturated density by
displacement (Kg/m3)

Excess Voidage (%)
Length After Capping (mm)
Length Diameter Ratio

Reinforcement

Diameter ¢ ar
0 0
0 0
0 0

Report No. 74386/57776

160.0
160.0

88.0

2428
1.0
896.0

0.98

* Distance of bar axis from nearest end

Load At Failure (kN)

Core Strength (N/mm?)

Tested in accordance with BSEN 12504-1:2009

Method of preparation
Condition on receipt

Failure type and observations

Mix details
Deviation from standard

Kiwa CMT Testing

/?;7_#7,, =

Gary Peach
Department Manager
Building Products

Kiwa Ltd. Registered in England & Wales 3473056

Registered Office; Kiwa House, Malvern View Business Park, Stella Way, Bishops Cleeve, Cheltenham GLSZ 7D

Sulphur Capping
OK

Explosive

Mot Known
None

452.8

60.0
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Kiwa CMT

Client: AECOM

Royal Court
Basil Close
Chesterfield
Derbyshire
541 7SL
Laboratory Ref. No.
Client Reference
Orientation
Site Curing Condition
Max. nom. size of agg.

Date Drilled

Visual inspection
including abnormalities

Condition Of Storage

Date Cast
Date Tested
Moisture condition at test

Lab. Water Curing (Days)

57776.03
KW2 Grid
Harizontal
Average
14mm

23.05.18

Mormal

Water

N/K
20.06.18
55D

B

CORE TEST REPORT
Date: 20.06.18

Site: Sutton on Sea

Report No. 74386/57776

Max Length Received {(mm) 2300
Line 2 Min Length Received (mm) 2200
Diameter (mm) 898.0
Saturated density by
displacement (Kg/m3) 2425
Excess Voidage (%) 0.5
Length After Capping (mm) 102.0
Length Diameter Ratio 1.04
Reinforcement
Diameter ¢ ar
0 0
0 0
0 0
* Distance of bar axis from nearest end
Load At Failure (kN) 450.6
Core Strength (N/mm?) 59.7

Tested in accordance with BSEN 12504-1:2009

Method of preparation
Condition on receipt

Failure type and observations

Mix details
Deviation from standard

Kiwa CMT Testing

/?;7_#7,, =

Gary Peach
Department Manager
Building Products

Kiwa Ltd. Registered in England & Wales 3473056

Registered Office; Kiwa House, Malvern View Business Park, Stella Way, Bishops Cleeve, Cheltenham GLSZ 7D

Sulphur Capping
OK

Normal

Mot Known
MNone
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Kiwa CMT

Client: AECOM

Royal Court
Basil Close
Chesterfield
Derbyshire
541 7SL
Laboratory Ref. No.
Client Reference
Orientation
Site Curing Condition
Max. nom. size of agg.

Date Drilled

Visual inspection
including abnormalities

Condition Of Storage

Date Cast
Date Tested
Moisture condition at test

Lab. Water Curing (Days)

57776.04

Col M Grid Line 1

Horizontal
Average
14mm

23.05.18

Mormal

Water

N/K
20.06.18
55D

B

CORE TEST REPORT
Date: 20.06.18

Site: Sutton on Sea

Max Length Received {(mm)
Min Length Received (mm)
Diameter (mm)

Saturated density by
displacement (Kg/m3)

Excess Voidage (%)
Length After Capping (mm)
Length Diameter Ratio

Reinforcement

Diameter ¢ ar
0 0
0 0
0 0

Report No. 74386/57776

310.0
305.0

88.0

2388
1.0
89.0

1.01

* Distance of bar axis from nearest end

Load At Failure (kN)

Core Strength (N/mm?)

Tested in accordance with BSEN 12504-1:2009

Method of preparation
Condition on receipt

Failure type and observations

Mix details
Deviation from standard

Kiwa CMT Testing

/?;7_#7,, =

Gary Peach
Department Manager
Building Products

Kiwa Ltd. Registered in England & Wales 3473056

Registered Office; Kiwa House, Malvern View Business Park, Stella Way, Bishops Cleeve, Cheltenham GLSZ 7D

Sulphur Capping
OK

Normal

Mot Known
MNone

338.9

449
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Kiwa CMT

Client: AECOM

Royal Court
Basil Close
Chesterfield
Derbyshire
541 7SL
Laboratory Ref. No.
Client Reference
Orientation
Site Curing Condition
Max. nom. size of agg.

Date Drilled

Visual inspection
including abnormalities

Condition Of Storage

Date Cast
Date Tested
Moisture condition at test

Lab. Water Curing (Days)

57776.05

Grid Line DD-EE,2

Horizontal
Average
14mm

23.05.18

Mormal

Water

N/K
20.06.18
55D

B

CORE TEST REPORT
Date: 20.06.18

Site: Sutton on Sea

Max Length Received {(mm)
Min Length Received (mm)
Diameter (mm)

Saturated density by
displacement (Kg/m3)

Excess Voidage (%)
Length After Capping (mm)
Length Diameter Ratio

Reinforcement

Diameter ¢ ar
0 0
0 0
0 0

Report No. 74386/57776

2250
2200

899.0

2362
0.5
896.0

0.97

* Distance of bar axis from nearest end

Load At Failure (kN)

Core Strength (N/mm?)

Tested in accordance with BSEN 12504-1:2009

Method of preparation
Condition on receipt

Failure type and observations

Mix details
Deviation from standard

Kiwa CMT Testing

/?;7_#7,, =

Gary Peach
Department Manager
Building Products

Kiwa Ltd. Registered in England & Wales 3473056

Registered Office; Kiwa House, Malvern View Business Park, Stella Way, Bishops Cleeve, Cheltenham GLSZ 7D

Sulphur Capping
OK

Normal

Mot Known
MNone

373.2

48.5
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Kiwa CMT

Client: AECOM

Royal Court
Basil Close
Chesterfield
Derbyshire
541 7SL
Laboratory Ref. No.
Client Reference
Orientation
Site Curing Condition
Max. nom. size of agg.

Date Drilled

Visual inspection
including abnormalities

Condition Of Storage

Date Cast
Date Tested
Moisture condition at test

Lab. Water Curing (Days)

57776.06

Grid Line P2 Grid Line 2

Horizontal
Average
10mm

23.05.18

Mormal

Water

N/K
20.06.18
55D

B

CORE TEST REPORT
Date: 20.06.18

Site: Sutton on Sea

Max Length Received {(mm)
Min Length Received (mm)
Diameter (mm)

Saturated density by
displacement (Kg/m3)

Excess Voidage (%)
Length After Capping (mm)
Length Diameter Ratio

Reinforcement

Diameter ¢ ar
0 0
0 0
0 0

Report No. 74386/57776

220.0
2200

899.0

2377
1.0
89.0

1.00

* Distance of bar axis from nearest end

Load At Failure (kN)

Core Strength (N/mm?)

Tested in accordance with BSEN 12504-1:2009

Method of preparation
Condition on receipt

Failure type and observations

Mix details
Deviation from standard

Kiwa CMT Testing

/?;7_#7,, =

Gary Peach
Department Manager
Building Products

Kiwa Ltd. Registered in England & Wales 3473056

Registered Office; Kiwa House, Malvern View Business Park, Stella Way, Bishops Cleeve, Cheltenham GLSZ 7D

Sulphur Capping
OK

Normal

Mot Known
MNone

483.7

62.8
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Kiwa CMT

Client: AECOM

Royal Court
Basil Close
Chesterfield
Derbyshire
541 7SL
Laboratory Ref. No.
Client Reference
Orientation
Site Curing Condition
Max. nom. size of agg.

Date Drilled

Visual inspection
including abnormalities

Condition Of Storage

Date Cast
Date Tested
Moisture condition at test

Lab. Water Curing (Days)

57776.07

GL Z,2-3 Grid Line 2

Horizontal
Average
10mm

23.05.18

2 pieces

Water

N/K
20.06.18
55D

B

CORE TEST REPORT
Date: 20.06.18

Site: Sutton on Sea

Max Length Received {(mm)
Min Length Received (mm)
Diameter (mm)

Saturated density by
displacement (Kg/m3)

Excess Voidage (%)
Length After Capping (mm)
Length Diameter Ratio

Reinforcement

Diameter ¢ ar
0 0
0 0
0 0

Report No. 74386/57776

185.0
185.0

899.0

2322
0.5
103.0

1.04

* Distance of bar axis from nearest end

Load At Failure (kN)

Core Strength (N/mm?)

Tested in accordance with BSEN 12504-1:2009

Method of preparation
Condition on receipt

Failure type and observations

Mix details
Deviation from standard

Kiwa CMT Testing

/?;7_#7,, =

Gary Peach
Department Manager
Building Products

Kiwa Ltd. Registered in England & Wales 3473056

Registered Office; Kiwa House, Malvern View Business Park, Stella Way, Bishops Cleeve, Cheltenham GLSZ 7D

Sulphur Capping
OK

Normal

Mot Known
MNone

362.9

47 1
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Kiwa CMT

Client: AECOM

Royal Court
Basil Close
Chesterfield
Derbyshire
541 7SL
Laboratory Ref. No.
Client Reference
Orientation
Site Curing Condition
Max. nom. size of agg.

Date Drilled

Visual inspection
including abnormalities

Condition Of Storage

Date Cast
Date Tested
Moisture condition at test

Lab. Water Curing (Days)

CORE TEST REPORT

57776.08

Grid Line R,1-2
Vertical
Average

1dmm

24.05.18

2 pieces - short sample

Water

N/K
20.06.18
55D

B

Tested in accordance with BSEN 12504-1:2009

Method of preparation
Condition on receipt

Failure type and observations

Mix details
Deviation from standard

Kiwa CMT Testing

/?;7_#7,, =

Gary Peach
Department Manager
Building Products

Date: 20.06.18

Site: Sutton on Sea

Max Length Received {(mm)
Min Length Received (mm)
Diameter (mm)

Saturated density by
displacement (Kg/m3)

Excess Voidage (%)
Length After Capping (mm)
Length Diameter Ratio

Reinforcement

Diameter ¢ ar
0 0
0 0
0 0

Report No. 74386/57776

110.0
80.0

893.5

2403
0.5
73.0

0.78

* Distance of bar axis from nearest end

Load At Failure (kN)

Core Strength (N/mm?)

Sulphur Capping

OK

Mormal
Mot Known
Short Core

Kiwa Ltd. Registered in England & Wales 3473056

Registered Office; Kiwa House, Malvern View Business Park, Stella Way, Bishops Cleeve, Cheltenham GLSZ 7D

371.1

54.0
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Kiwa CMT

Client: AECOM

Royal Court
Basil Close
Chesterfield
Derbyshire
541 7SL
Laboratory Ref. No.
Client Reference
Orientation
Site Curing Condition
Max. nom. size of agg.

Date Drilled

Visual inspection
including abnormalities

Condition Of Storage

Date Cast
Date Tested
Moisture condition at test

Lab. Water Curing (Days)

Tested in accordance with BSEN 12504-1:2009

Method of preparation
Condition on receipt

Failure type and observations

Mix details
Deviation from standard

Kiwa CMT Testing

/?;7_#7,, =

Gary Peach
Department Manager
Building Products

CORE TEST REPORT

57776.09

Grid Line X,1-2
Vertical
Average
10mm

24.05.18

Mormal

Water

N/K
20.06.18
55D

B

Kiwa Ltd. Registered in England & Wales 3473056

Registered Office; Kiwa House, Malvern View Business Park, Stella Way, Bishops Cleeve, Cheltenham GLSZ 7D

Date: 20.06.18

Site: Sutton on Sea

Max Length Received {(mm)
Min Length Received (mm)
Diameter (mm)

Saturated density by
displacement (Kg/m3)

Excess Voidage (%)
Length After Capping (mm)
Length Diameter Ratio

Reinforcement

Diameter ¢ ar
0 0
0 0
0 0

Report No. 74386/57776

105.0
80.0

893.5

2357
0.5
86.0

0.92

* Distance of bar axis from nearest end

Load At Failure (kN)

Core Strength (N/mm?)

Sulphur Capping
OK

Normal

Mot Known
MNone

225

32.8
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Kiwa CMT

Client: AECOM

Royal Court
Basil Close
Chesterfield
Derbyshire
541 7SL
Laboratory Ref. No.
Client Reference
Orientation
Site Curing Condition
Max. nom. size of agg.

Date Drilled

Visual inspection
including abnormalities

Condition Of Storage

Date Cast
Date Tested
Moisture condition at test

Lab. Water Curing (Days)

Tested in accordance with BSEN 12504-1:2009

Method of preparation
Condition on receipt

Failure type and observations

Mix details
Deviation from standard

Kiwa CMT Testing

/?;7_#7,, =

Gary Peach
Department Manager
Building Products

CORE TEST REPORT

57776.10
Grid Line D3
Harizontal
Average
14mm

24.05.18

Mormal

Water

N/K
20.06.18
55D

B

Kiwa Ltd. Registered in England & Wales 3473056

Registered Office; Kiwa House, Malvern View Business Park, Stella Way, Bishops Cleeve, Cheltenham GLSZ 7D

Date: 20.06.18

Site: Sutton on Sea

Max Length Received {(mm)
Min Length Received (mm)
Diameter (mm)

Saturated density by
displacement (Kg/m3)

Excess Voidage (%)
Length After Capping (mm)
Length Diameter Ratio

Reinforcement

Diameter ¢ ar
0 0
0 0
0 0

Report No. 74386/57776

235.0
2300

893.5

2356
1.5
100.0

1.07

* Distance of bar axis from nearest end

Load At Failure (kN)

Core Strength (N/mm?)

Sulphur Capping
OK

Normal

Mot Known
MNone

178.5

26.0
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Appendix 3:
AECOM Core Logs
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SITE CORE LOG FORM

Report No. 74386/57776

A=COM

Project: SUHﬁﬂ A LSQ_&.\ Job Na. Q%LSIE}{ B

Core Sketch:

Site: ! Date: 'Zq_,/fas_l/{%

(Detail sketch with measurements of extracted sample)

Coring Operator: rb? / C = Tirmex:

Weather conditions: D Fz_-.;f

C (50

Core NoJ/Ref; Ch/MP/ELR Ref:
g a8 :
‘K [ - [ 13 2 1— .--""-‘f
Direction: Lane: ¥ Pos: (nsfos eftc)
PE— "_',..--“' ._‘_'_,_,-“‘”
Offset from the: e = m
GPS Coordinates: —

Core Diamater: [o O i Caring type: @ DRY

Foundation Condition  Gracked [ B { Settlement / Surface Dei'r f OK

I the core

If a0 Track type: Transverse Lengitudinal Crazing
Did the core bareal logkijam whilst cutting: YES @
If ¥es, at what depih: mm

Condition of core: @m}) De-bonded Shatiered  Partial Recovery

Depth cered to: 4—&0 mm  |Core length 4— é O mm

Mature of matevial at bottam of corg hala:

3, "

Have photos been taken? (general care location %
befora, core on extraction and down core hole)
Has sample of sub-base been taken and bagged: ~YES _NO

{Pioaze detgiitomment o any frdings atrimg mrr‘ngi_'

Q159
Jull=0g
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SITE CORE LOG FORM

Report No. 74386/57776

A=COM

Project: _S J‘{"l"vr\ oo ‘S_i"\ Job No. O?)*Lg lD 1,1

Cora Sketch:

Site: Date: 24‘@6/‘%

(Detail skatch with measuremants of extracted sample)

Coring Operatort@ L? / il Time:

Weather conditions: D‘ll"{

Carg No/Ref: ChMP/ELR Ref: /

Diraction: Lane: ® Pos: {nslos ;‘E}/"
'.___,,’-" /._,_--

[Hfset from the: — = m

GPS Coondinates: e

Gore Diamster: | {3{_} mm Coring typs: WET DRY

Foundation Conditio racked f R f Settlement / Surface Det'r f OK

15 the core ta
if so Odck type: Transverse ongitudinal
Did the caore barrel lockdam whilst cutling: YES (Nﬂ} .

If Yo, at what depth: rr_,,..f—f' Frirn

Conditioh of core: (@ De-bonded Shattered Partial Recovery

o — 2
Depth cored io: | 2 O mm Cors length i O mm
MWature of material at bottom of core hole: R
Have phatos been taken? (general core location 2
before, core on extraction and down cors hols) ( 5 o0
P
Hag sampie of sub-base been taken and bagged: YES @ oo L g 2 g ooring)

0158
Jul-0g9
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Report No. 74386/57776

SITE CORE LOG FORM A=COM

project: SLH"&; o e 1PN NG 2 51D |core sketen:
e ' Dute: Zr‘;/é.gﬁ 2 |(Detail sketch with measuremants of extracted sample)
Coring Opearator; ’{T}f / = Time:
Weather conditions: T}@D‘]
Core MNo./Raf; ChMPELR Raf:
f [
@'L'P NI L/_‘-A?i — el i
Diractian: Lane: ¥ Pos: (nsfos ate)
Offset from the: e = m C f’%
7. R0~
GPS Coordinates: " \
Cote Diameter: 167 &0 mm Coring type: (W/Ea DRY
Foundation Condiion Crackeg / Rutted f Settlement / ﬂfaoﬂ Det'r f OK
Iz the
Longitudinal
Did the care barrel lockjam whilst cutting: YES @“
If Yes, at what depth: _45'_,_.: mm
condition of sare:  (Good } De-honded Shattered  Partial Recovery
Crepth cored to: mrm Core length mm
Mature of material at bottomn of cars hole:
Have photos been taken? {general cora location
before, core on extraction and dawn carg hola) s
Has sample of sub-hase been taken and bagged: YES @ (Plesse detalicomment on any findings dkring coging)
Q468
Jul-04
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SITE CORE LOG FORM

Report No. 74386/57776

A=COM

Project: . C\U‘f’ﬁ?/\ Biirs (o N Ho.

&7 E; 251’ 0 | “feore Sketch:

e Date: | / /{'/ oS A 9 {Detail skeich with measurements of extracted sampie)
Cating Gperator:'@f’ - Time:
wWeather conditions: 'D@_“‘»‘/
Core NoJ/Ref Ch/WMF/ELR Ref: e
ez o LidE |
Diraction: = Lane: ¥ Pos: (ns/os elc) .-'/7
(rffeet fram the: = m . j /Q:“-‘”‘LM
EPS Coordinates, C (

Core Diameter:l 00 mm

Coring typs. @ oORY

Foundation Condition Cracked / Rutted f Settl
Is the

If so Crack typs: heverse Lengitudinal

ce Dat'r f OK

Did the core barral lockdjam whilst cLtiing:

YES NO

If Yes, at what depth: mm

Condition of core: Good De-honded Shattered

Partlal Recavery

Depth cared to: 2 ] mm  |Core length

jf@ mm

Nature of material at bottorn of core hole: —

Have photos been taken? (general core location
- |befors, care an extraction and down core hale)

@-—«&

Has sample of sub-basa been taken and bhagged:

YES @

A {Plaase detgivcommert o any findings during coring)

o159
dJul-08
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SITE CORE LOG FORM

Report No. 74386/57776

A=COM

Project: .SU'H'&“ oy } ; Job No. O? ?,.‘5 0 irT

Core Sketch:

Site:

owe: |14/ 05/i3

{Detall-sketch with measuraments of extracted sample)

Caring Operator: ﬁf/(_" &

Tima:

Weather conditions: "\ 0@ f

Core No /Ref:

ol 1 -EET

Ch/MP/ELR Raf:

Directon: Lane; X Poa: (hsfos elc)
-— —
Offsat from the: = m
GPS Coordinates:
Core Diameter: [DO mm Coring type: WET DRY

Foundation Congit Cracked / Rytied / Settlement / Surface Det'r f QK
Is the oo kan throudh t rack:

If zq Crack type: Transverse

Longitudinal Crazing

ks
c |leFBB
.

Did the core baree| lochkdam whilst cutting:

YES @

If Yas, at what depth:

™mm

Condition of care: Goo

De-banded Shattered

Partlal Recavery

Depthcored o~ LN mm

Corelength 7} .

M

Mature of materal at bottarm of core hole:

Have photos bean taken? {genaral cora location
bafore, core an extraction and down cors hole)

@=«e

Has sample of sub-basa baan taken and bagged:

YES @

{Pleaze detailcamment on any findings dudng cering)

Q&0
Jul=a
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SITE CORE LOG FORM

Report No. 74386/57776

A=COM

Project: SU‘H‘&H on Sco. |ebrelpizs iOfF
Site: B Date: ZAF A:-{, 5 %%
Coring Operator: 1{«7 / raiva Time:

Veathar conditions: "D ﬁ\f

Core No./Ref; Ch/MP/ELR Ref: .

Glao L W2 gl

Diraction; Lane: o X Pos: {ns.-’uielc),f-
Oxffset from tha: " = m
(3PS Coordinates: —

Coring typs: WET DRY

Corg Diametar; ‘l CO mm

Faundatian ition  Crag d [ Sett f Surface Det'r / OK
Is the pafe taken ¥rou e crack:

If =0 Crack type: Transverse Langitudinal Crazing
Did the core barral lock/fjam whilst cutting: YES @
If Yos, at what dapth; mm

Condition of care: De-bonded Shatiered  Partlal Recovery

Depth cored to Care length

"L,{D mm ‘?” | 0 mm

Hawe phetos been taken? (general core location
bafore, care on extraction and down corg halg)

Mature of matetial at bottom of core hole:

Cora Sketch:

{Detail sketch with measuraments of extracted sample)

C é:'/ LD~
) BB

Has sample of sub-base been taken and bagged: YES l’@

(Flegze defallizomment on any findings dunng corrng)

215G
Jul-02
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SITE CORE LOG FORM

Report No. 74386/57776

A=COM

Project: Job No.| R 7 S iy| +

Care Skatch:

Site: Surdsn on Soq  |Pue TZ“E‘ é?f%%

{Detail sketch with measuramants of exdracted sample)

C'/ /:___,..--’ paE TN

Caring Operator: ’is r / ey Time:
Weather conditions: T) f_"\/
Core No.fRef: ChMP/ELR Ref:
-

(g LnE L PL
Diraction: Lane: ¥ Pasr {nsins etc)
Cffset from the: = m
GPS Coordinates:
Caore Diarmster: {@D mm Coring type: @ DAY
Faundation Corgdii racked / Ru ! Settlement f Surface Det'r f OK
Is th@@rﬁft’aken through the srack:

lf 5o Crack type: Transverse Longitudinal Crazing
Did the core barrel lockijam whilst cutting: YES @
If ¥es, at what depth: mm

Condition of core: 'Eu_gcp De-bonded Shattered Partial Recovery

Depth cored to: ’l'l. O mm |[Corelength "L TC mm

Wature of matanial at bottom of core hole:

Have photos been taken? (general core lacation
before, core on extractien and down corg hole)
Has sample of sub-base been taken and baggad: —YES—NO—

(Plegse detaivcomment it 2y findinga during coring}

QB8
Jul-0g

Page 25 of 43



Report No. 74386/57776

SITE CORE LOG FORM A=COM

Project: Jmﬁ?ﬁﬁﬂ o S Job No. f_}% 2_5 el *?‘

Care Sketch:

Site: Date: Z&. A j//: &

{Detail sketch with measurements of exiracted sample}

Coring Operator: ﬂ /’/{_ = Tirmne:;

Weather conditions: (%~ y’

Core NoJRef: ChMP/ELR Redf:
< o

R -1 g o

H_,_,..-""""\
Directiot: / Lane: L;Pﬁs (nsios etc)

== F:z'i:)rJﬁ PN

Ciffsat from the; = m

3PS Coordinates:

Caore Diameter: ! 0@ trm Coring ype: WET DRY

Foundation Condition Cracked f Rutted / Settlement / Surface Det'r / QK
Is the core taken thropghthe crack:

J-—f" K@@MH\_

It s6-Cra e Transverse ngitudinal Crazing
Did the core barral logckgam whilst cutting: YES [\'_’HD P
If Yoz, at what depth: Hm
e

Condition of core: f“?fﬁud' De-honded Shattered  Partial Recovery

L
Depth cored to: rmm Core length mm

Mature of material at bottem of core hola:

-
Have photos been taken? (general care lecation o
befare, core on axtraction and down carg hole)

Has sample of sub-bass been taken and bagged: - M

(Flease detaicomment on any findings during coring)

msg
Jul-04
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SITE CORE LOG FORM

Report No. 74386/57776

A=COM

Project: JM on ,&4\ Job No:lwS 5 £ § D} s

Core Sketch:

Site: Date:

14/657/ 13

(Detail sketch with measuremenits of extracted sample]

Coring Opsrator: ‘B? (/ﬁ: & Tirme:

Weathar conditions: "D ﬁ_\\/

AT ip_/,kllr--"\.-

Cora Mo, .-F%e’r Ch/MF/ELR Ref:
Wl oD ot w4
Direction: Lare: ~——  |MPos: {pafos E\QL/__
__.--"’;r,
Offset from the: m
N //F\ N
_— L

GPS Coordinabsf/ \-—-""/

Care Diameter; [OO M

Coring type:

] |

Foundation Condition  Cracked f Rutted f Settlement / Surface Det'r f OK

Iz the oore taksn t 2 z
If 50 Criack4ype: Transverse Longltudinal Crazing

Did the eore barrs| lockdam whilst cutting: YES @

If Yes, at what dapth: rmm

De-bonded Shattered

Condifion of core: @

Partial Recovery

Depth cored to: 1'3 £ mm |Corelength | } ', mm

Mature af matarial at botiom of core hola: e

Have photos been taken? (gensral core location
before, core on extraction and down core hole)

o |

_¥EST NO

Has sample of sub-base beesn taken and bagged:

(Flease defaiticommon on any fimdings durlng canng)

159
Jul-a
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Report No. 74386/57776

SITE CORE LOG FORM A=COM

Project: | § 1 on Seq dob N0 G 25 (01 T |core Sketch:

Site: Date: ’l‘ff‘ ;4_‘]514 67 {Detail skatch with measursments of exiracted sample)

Coring Oparater; 3\\0 I/(_-'_' o Time:
Weather cund'rtionstﬁ\/

Core Mo./Aef: 3 Ch/MP/ELR Ref: /\
D[rectiﬂl‘l:/,/-\y — | X Pos: (ns/os etch,

Offget from the: - m
:PS Coprdinates: - L h

; ( R
Core Diameter; J'OD mim Coring type: @ DRY {_)/L-"{ 4’_\

{ Rutted / ent / Surface Det'r / OK

Transverse Langitudinal Crazing h_\*-\

Did the core barrel lock/farm whilst cutting: YES @‘/

if Yes, at what depth: " mm

—
Conditioh of corg; @nnd De-bonded Shattered Partial Recovery

Foundation Conditon Crac

15 the core taken thr
If g0 Crack

Depth cored ta; mm Core |lengath mm

Mature of material at bottam of cors haole:

Have photos been taken? fgeneral core |ocation e
before, care oh extragstion and down cora halg)
Has sarmpla of sub-base baen taken and bagged: YE /'r:?
[ agg = | 9 (Please defailramment on any findings dudng earng)
o
155
Jul-a
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Report No. 74386/57776

Kiwa CMT Testing kiwa*_!

Appendix 4:
AECOM Core Photographs
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Report No. 74386/57776

Kiwa CMT Testing ki Wé!
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Figure 1 K2 Gridline 1

Figure 2: DD1-2
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Report No. 74386/57776

Kiwa CMT Testing

Figure 3: KW2 Gridline 2
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Figure 4: Column Gridline 1
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Report No. 74386/57776

Kiwa CMT Testing kl Wa___‘_
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Figure 5: Grid 2 DD-EE2
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Figure 6: Grid 2 22-3
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Report No. 74386/57776

Kiwa CMT Testing ki wa_ﬁ_
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Figure 7: Gridline 2 P2

Figure 8: R1-2
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Report No. 74386/57776

Kiwa CMT Testing

G T

Figure 9: X1-2
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Report No. 74386/57776

Kiwa CMT Testing kiwa‘_!

Appendix 5:
KCMT Core Photographs
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Report No. 74386/57776

M

Kiwa CMT Testing
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kiwa ¥

Kiwa CMT Testing
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Report No. 74386/57776
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Kiwa CMT Testing
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Report No. 74386/57776

Kiwa CMT Testing
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Report No. 74386/57776

Kiwa CMT Testing
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Kiwa CMT
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